

Published in final edited form as:

Am J Addict. 2012 ; 21(5): 401–403. doi:10.1111/j.1521-0391.2012.00259.x.

Course and Treatment of Buprenorphine/naloxone Withdrawal: An Analysis of Case Reports

Joseph Westermeyer, M.D., Ph.D. and

Addictive Disorders Service, Minneapolis VA Medical Center, Professor of Psychiatry, University of Minnesota

Elinore F. McCance-Katz, M.D., Ph.D.

Professor of Psychiatry, University of California San Francisco, San Francisco, CA

Abstract

Currently published information on buprenorphine-naloxone withdrawal recommends a gradually decreasing dosage over weeks to months. In this case report, abrupt cessation of buprenorphine/naloxone at various doses, and after variable durations of treatment, resulted in mild opiate withdrawal lasting over approximately 1–2 days that did not require additional opioid medication or only specific symptom-relieving, non-opioid, medications. Lengthy withdrawal regimens might prolong withdrawal symptoms unnecessarily, perhaps increasing the risk of re-addiction. Controlled studies of buprenorphine/naloxone withdrawal regimens over varying time frames would help to illuminate the most effective means of opioid discontinuation and inform clinical care.

Introduction

Early recommendations regarding withdrawal from buprenorphine/naloxone indicated that a taper should be gradual over several weeks or longer. This recommendation was not based on clinical research, but rather on general experience with maintenance therapy with methadone. Early on, clinicians preferred gradual tapers in cases of elective withdrawal from buprenorphine/naloxone. With time, however, cases of abrupt withdrawal from buprenorphine began to appear. Described experiences did not jibe with clinical fears regarding the potential extent and severity of withdrawal symptoms. This general observation found voice at the morning panel discussion during the annual meeting of the American Academy of Addiction Psychiatry (AAAP) in December 2011.

Since publications on buprenorphine/naloxone recommend a taper period, at times lasting weeks or months^{1, 2}, some clinicians unfamiliar with buprenorphine/naloxone withdrawal utilize lengthy withdrawal regimens. Currently no clinical trial has focused on the specifics of opiate withdrawal symptom severity over the course of varying lengths of buprenorphine/naloxone withdrawal. We now report several cases of buprenorphine/naloxone withdrawal following abrupt cessation of this medication. These cases reflect common themes discussed at the AAAP meeting.

Case Reports

Three men and one woman comprised these four case reports. They ranged in age from 25 to 63 years (mean 45 years). One was employed, one retired, one disabled, and one unemployed. Two were single, one married, and one divorced. Ethnicity included two Caucasian Americans, one African American, and one American Indian. Two patients had become dependent on opioid medications through use of illicit heroin and other opioid drugs, and two developed iatrogenic opioid dependence, one following surgery and the other

as a result of opioid prescribing related to chronic pain. Prior to buprenorphine/naloxone maintenance therapy, each had received a variety of other treatment modalities for opioid dependence (i.e., drug-free programs and counseling, clonidine, and methadone). All had experience with methadone maintenance with the exception of the 25 year old individual.

Case 1 had been receiving buprenorphine-naloxone 12/3 mg for 15 months. Prior to beginning buprenorphine/naloxone treatment, the patient had a driving-while-intoxicated offense and had an outstanding warrant. When appearing for the court hearing, the patient was unexpectedly incarcerated for two weeks. Buprenorphine/naloxone or other withdrawal medication was not administered in jail. On the day following his last buprenorphine/naloxone dose, the patient experienced mild withdrawal “like a cold” that lasted for one day. Non-steroidal anti-inflammatory drugs (NSAIDS) relieved these symptoms. Following release from incarceration, the patient resumed buprenorphine/naloxone and has continued in recovery for 32 months.

Case 2 was unexpectedly incarcerated while taking buprenorphine/naloxone 16/4 mg, which had been prescribed for several weeks. Previously incarcerated suddenly while dependent on heroin and later while dependent on methadone, the patient was experienced with sudden withdrawal associated with other opioid substances. Buprenorphine/naloxone withdrawal involved mild symptoms that included myalgia/arthritis, increased lacrimation and minimal rhinorrhea described as being present for two days. Upon release the patient resumed buprenorphine/naloxone maintenance treatment.

Case 3 had received buprenorphine/naloxone 16/4 mg for two months when a life-threatening illness in the family resulted in a sudden departure over a weekend. When the prescribed buprenorphine/naloxone medication ran out during the week, mild symptoms “like a regular cold” for occurred for one day after the last Buprenorphine/naloxone dose was ingested. Although the patient possessed clonidine pills left over from an earlier methadone withdrawal (prescribed during a transfer to buprenorphine/naloxone), the symptoms were not severe enough in the patient’s judgment to warrant taking medication. Upon returning, buprenorphine/naloxone maintenance was resumed. Five months later, similar circumstances resulted in the patient again running out of buprenorphine/naloxone. Similarly, withdrawal symptoms were reported to be mild lasting for one day. Although aware that buprenorphine/naloxone maintenance could be arranged in the distant city, the patient opted to go through buprenorphine/naloxone withdrawal and brief buprenorphine/naloxone abstinence rather than arranging for guest-dosing.

Case 4 had been escalating the prescribed buprenorphine/naloxone 20/5 mg dose taking 150% more than prescribed (or buprenorphine/naloxone 30/7.5 mg daily). Since this was the third instance of buprenorphine/naloxone non-compliance, the patient was informed that buprenorphine/naloxone maintenance would be discontinued. Subsequently the patient presented to the clinic two days after the last dose of buprenorphine/naloxone, complaining of “severe” withdrawal symptoms and requesting further buprenorphine/naloxone. Pertinent findings included pulse of 62, respirations of 16, blood pressure within normal limits, and the patient was afebrile with no other abnormal findings. Two hours later, vital signs remained essentially unchanged. Buprenorphine/naloxone was denied, but patient was offered 24 hours of inpatient observation and/or clonidine. This was declined and the patient returned home.

Author Comments

These individuals manifested minimal signs of opiate withdrawal over 1–2 days and either reported minimal discomfort or showed no objective signs of opiate withdrawal following

abrupt discontinuation of chronic buprenorphine/naloxone treatment in doses ranging from 12/3 mg to 30/7.5 mg daily. Opiate withdrawal symptoms reported included arthralgia, myalgia, rhinorrhea, and lacrimation. One accepted symptom-relieving NSAIDs; two others opted not to utilize clonidine, although it was available. Three were not averse to resuming buprenorphine/naloxone maintenance therapy; and in the fourth case buprenorphine/naloxone withdrawal was reported to be severe, but no evidence of opiate withdrawal was observed on physical examination.

Buprenorphine/naloxone has been used to withdraw patients from methadone because of its mild opiate withdrawal properties upon discontinuation. In a described method administered to five opioid-dependent individuals, pre-treatment with clonidine was undertaken, followed by oral naltrexone 25 mg (which precipitated opioid withdrawal symptoms), with administration of buprenorphine/naloxone upon manifestation of opiate withdrawal, which was then tapered over several days³. The mild withdrawal observed with buprenorphine/naloxone may result from its mu opioid partial agonist activity as well as the high affinity of buprenorphine for the mu opioid receptor and slow dissociation from that receptor when stopped abruptly⁴.

Sudden or rapid withdrawal from buprenorphine/naloxone results in a short period of mild opiate withdrawal. Buprenorphine/naloxone withdrawal over weeks to months might unnecessarily prolong opiate withdrawal. However, one issue that studies of opiate withdrawal using buprenorphine/naloxone have failed to address to date is that of the rapid rate of relapse that has been observed following withdrawal of any duration and which is similar to that observed^{1, 2} with other opioid withdrawal regimens⁵. Whether taper using buprenorphine/naloxone is short or lengthy, it is clear that ongoing treatment after opioid cessation is needed. This might include naltrexone, psychosocial intervention, or some combination.

Determination of the most effective means of opioid taper using buprenorphine/naloxone warrants further study. Questions regarding how to most effectively taper this medication over a period of a few days would be helpful. For example, does rapid taper to a 4/1 mg/d dose have some clinical advantage or is it a disadvantage? Is discontinuation from a higher buprenorphine/naloxone dose better tolerated? Severity and duration of withdrawal symptoms associated with rapid (several days) versus longer (28 days) taper should be undertaken to inform current clinical care.

To conclude, sudden cessation of buprenorphine/naloxone maintenance produced minimal morbidity in this series of 4 cases, despite chronic exposure to relatively large doses ranging from buprenorphine/naloxone 12/3 mg to 30/7.5 mg. No evidence that abrupt cessation of buprenorphine/naloxone is medically dangerous was found. However, further research is needed to inform rapid withdrawal protocols and to determine the most effective post-buprenorphine/naloxone treatment of opioid addiction.

Acknowledgments

Supported by NIDA/NIH RO1 DA 13004 and NIDA/NIH K24 DA 023359

We wish to acknowledge Edward Nunes, M.D. for his guidance early in the development of this report.

References

1. Ling W, Hillhouse M, Domier C, Doraimani G, Hunter J, Thomas C, Jenkins J, Hasson A, Annon J, Saxon A, Selzer J, Boverman J, Bilangi R. Buprenorphine tapering schedule and illicit opioid use. *Addiction*. 2009; 104(2):256–65. [PubMed: 19149822]

2. Weiss RD, Potter JS, Fiellin DA, Byrne M, Connery HS, Dickinson W, Gardin J, Griffin ML, Gourevitch MN, Haller DL, Hasson AL, Huang Z, Jacobs P, Kosinski AS, Lindblad R, McCance-Katz EF, Provost SE, Selzer J, Somoza EC, Sonne SC, Ling W. Adjunctive counseling during brief and extended buprenorphine-naloxone treatment for prescription opioid dependence: a 2-phase randomized controlled trial. *Arch Gen Psychiatry*. 2011; 68(12):1238–46. [PubMed: 22065255]
3. Urban V, Sullivan R. Buprenorphine rescue from naltrexone-induced opioid withdrawal during relatively rapid detoxification from high-dose methadone. *Psychiatry*. 2008; 5(4):56–58. [PubMed: 19727311]
4. Fudala PJ, Bridge TP, Herbert S, Willford WO, Chiang N, Jones K, Collins J, Raisch D, Casadonte P, Goldsmith J, Ling W, Malkerneker U, McNicholas L, Renner J, Stine S, Tusel D. Office-based treatment of opiate addiction with a sublingual-tablet formulation of buprenorphine and naloxone. *New England Journal Medicine*. 2003; 349:949–958.
5. Ball JC, Carty E. Basic issues pertaining to the effectiveness of methadone maintenance treatment. *NIDA Res Monogr*. 1988; (86):178–91. [PubMed: 3140030]